0

CareSource
DRUG NAME Ocrevus (ocrelizumab)
BILLING CODE J2350 (1 unit =1 mg)
BENEFIT TYPE Medical
SITE OF SERVICE ALLOWED Outpatient Hospital
COVERAGE REQUIREMENTS Prior Authorization Required (Non-Preferred Product)
QUANTITY LIMIT— Max 600 mg every 6 months
LIST OF DIAGNOSES CONSIDERED NOT
MEDICALLY NECESSARY

Ocrevus (ocrelizumab) is a non-preferred product and will only be considered for
coverage under the medical benefit when the following criteria are met:

Members must be clinically diagnosed with one of the following disease states and meet their individual criteria as stated.

PRIMARY PROGRESSIVE MULTIPLE SCLEROSIS (PPMS)

For initial authorization:

1. Member must be 18 years of age or older; AND

2. Member must have evidence of at least one year of disease progression (worsening of neurological
function without remission) documented in chart notes; AND

3. Medication must be prescribed by, or in consultation with, or under the guidance of a neurologist; AND

4. Member must have two of the following:
a) One or more MRI T2-weighted lesion(s) dissemination in space in the brain in periventricular,

juxtacortical or infratentorial regions;

b) Two or more MRI T2-weighted lesions dissemination in space in lesions in the spinal cord;
c) Evidence in the spinal fluid (and not in serum) of oligoclonal bands or an elevated IgG index; AND

5. Member must have documented negative results on Hepatitis B screening (negative results for both
HBsAg and anti-HBV). For patients who are negative for surface antigen (HBsAg) and positive for HB
core antibody (HBcAb+) or are carriers of HBV (HBsAg+), consult hepatologist and submit
hepatologist’s assessment for appropriateness of Ocrevus therapy before starting treatment; AND

6. Member has all necessary immunizations administered (according to immunization guidelines) at least
6 weeks prior to initiation of Ocrevus; AND

7. Member does not have an active infection; AND

8. Ocrevus is not being used in combination with other Multiple Sclerosis therapies (Note: When
switching from drugs with prolonged immune effects, such as daclizumab, fingolimod, natalizumab,
teriflunomide, or mitoxantrone, consider the duration and mode of action of these drugs because of
additive immunosuppressive effects when initiating Ocrevus).

9. Dosage allowed: 300 mg intravenous infusion, followed two weeks later by a second 300 mg
intravenous infusion; then 600 mg intravenous infusion every 6 months.

If member meets all the requirements listed above, the medication will be approved 12 months.
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For reauthorization:

1.
2.

Member must be in compliance with all other initial criteria; AND
Doses of Ocrevus are separated by at least 5 months.

If member meets all the reauthorization requirements above, the medication will be approved for
an additional 12 months.

RELAPSING-REMITTING MULTIPLE SCLEROSIS (RRMS),
SECONDARY PROGRESSIVE MULTIPLE SCLEROSIS (SPMS)

For initial authorization:

1.
2.

3.
4.

o

Member must be 18 years of age or older; AND

Member must have evidence of at least one year of disease progression (worsening of neurological
function without remission) documented in chart notes; AND

Medication must be prescribed by, or in consultation with, or under the guidance of a neurologist; AND
Member must have documented negative results on Hepatitis B screening (negative results for both
HBsAg and anti-HBV). For patients who are negative for surface antigen (HBsAg) and positive for HB
core antibody (HBcAb+) or are carriers of HBV (HBsAg+), consult hepatologist and submit
hepatologist’s assessment for appropriateness of Ocrevus therapy before starting treatment; AND
Member has all necessary immunizations administered (according to immunization guidelines) at least
6 weeks prior to initiation of Ocrevus; AND

Member does not have an active infection; AND

Ocrevus is not been used in combination with other multiple sclerosis therapies (Note: When
switching from drugs with prolonged immune effects, such as daclizumab, fingolimod, natalizumab,
teriflunomide, or mitoxantrone, consider the duration and mode of action of these drugs because of
additive immunosuppressive effects when initiating Ocrevus); AND

Member has documented trial and failure or contraindication to at least two preferred multiple
sclerosis agents (two injectable drugs OR two oral drugs OR one injectable and one oral drug).
Dosage allowed: 300 mg intravenous infusion, followed two weeks later by a second 300 mg
intravenous infusion; then 600 mg intravenous infusion every 6 months.

If member meets all the requirements listed above, the medication will be approved for 12 months.
For reauthorization:

1.
2.

Member must be in compliance with all other initial criteria; AND
Doses of Ocrevus are separated by at least 5 months.

If member meets all the reauthorization requirements above, the medication will be approved for
an additional 12 months.

CareSource considers Ocrevus (ocrelizumab) not medically necessary for the
treatment of the following disease states based on a lack of robust clinical
controlled trials showing superior efficacy compared to currently available
treatments:

05/09/2017 | New policy for Ocrevus created.

Clinically Isolated Syndrome (CIS) in Multiple Sclerosis
DATE ACTION/DESCRIPTION |

12/06/2017 | Age coverage expanded.
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